y Transversing SADDLE PKF 255
mela bo g 0910050001 10

508 500 521 508/ |e] I

% é /& ey \\ f
v , '423 _T
iﬁ "\522 ‘. Q \
A\E s mum r\, a2
g O i 26

\

| | W A A
bl 1228 522 e Y S

—- ——— ~525

10/19/14 1/3



y Transversing SADDLE PKF 255
mela bo g 0910050001 10

Position Amount Type humber Description PG
1 1 1383211758 FRAME EXTRUSION 1 490 MM 36
2 2 1392201587 GUIDE PLATE, FLIPSTOP 10
3 1 1383211740 FRAME EXTRUSION 2 490 MM 36
4 1 1383211723 SCALE CARRIER EXTRUSION 490 MM 34
5 1 1382211738 FRAME EXTRUSION, LOWER 60X25X2,0X594 34
6 1 1010638883 WORKSTAND 40
9 1 1382638952 BRACKET, ROLLER CARRIER BL2,99X126,5X243 25
10 1 1381220733 ROLLER RD 39X15 22
11 1 1485208590 Bushing side panel 15
12 1 1482211662 SETTING PLATE BD 2,99X51X77 VORNE 19
13 1 1482211670 SETTING PLATE BD 2,99X51X77 HINTEN 19
14 1 1485214786 PIVOT BOLT RDI M8 RDA SW19X52,5 20
15 1 1391087560 SPACER BUSHING RD 15/8,2X25 10
16 1 1380214845 FENCE MOUNTING BRACKET 23
17 1 1382083667 BOLT GUIDE BL 1,5X22X60 10
18 1 1393204296 MITRE FENCE EXTRUSION L=1410 43
19 1 1142211544 SCALE 0,165X13X1410 4,25-145,25 4,75-145 32
20 1 2391201628 END PIECE 14
21 1 1381201658 END SLEEVE Il 13
22 1 1142211692 SCALE 0,165X13X484 0-45 GRAD 29
23 1 1142211706 SCALE 0,165X13X484 0-45 GRAD 29
24 1 1482214548 GLIDE RAIL FL 16X5X230 PARALLELANSCHLAG 20
25 1 1385211658 THREADED ROD M 6X105 VERZ. 13
26 1 1382220745 SUPPORT BRACKET BL 2,99X113X270 23
27 1 1383211456 FRAME SUPPORT EXTRUSION 2000 MM 51
28 1 1482211565 COVER PLATE, FRAME BL 1,5X30X82 14
29 1 7056016400 RUBBER DOOR STOP RD 40X35 65 SHORE 15
30 1 1482220700 COVER PLATE BL 1,5X30X45 12
31 1 1381220695 LAMELLAR PLUG 15
35 1 1388214895 SEALING BRUSH 25
36 1 1383638735 SUPPORT STRUT 1080 MM 41
37 1 1382638758 BRACKET BL2,99X157X108 VORNE 23
38 1 1382638715 BRACKET BL2,99X114,5X51,5 19
39 1 2010200388 FLIPSTOP MIT KLAPPE 18
40 2 1392201587 GUIDE PLATE, FLIPSTOP 10
41 1 1382638723 LEG 30X30X1,5X205 STUTZSTREBE 23
42 1 2010200787 ADJUSTABLE FOOT ASSEMBLY VERSTELLBAR 25
500 1 6110000594 CUP SQUARE NECK SCREW 10
501 1 6209114230 Flange nut 10
502 1 6110015990 Truss head screw 10
503 1 141151940 Washer 10

10/19/14 2/3



y Transversing SADDLE PKF 255
mela bo g 0910050001 10

504 1 6103015675 Hex head screw 10
505 1 7053081619 CUP SPRING 10
506 1 6202002291 HEXAGON NUT, PREV. TORQUE TYPE 10
507 1 141110290 Hexagon head screw 12
508 1 141130100 Hexagonal nut 10
509 1 7001005922 STARKNOB SCREW RD40/M8X33 (DIN 933) VERZ 13
510 1 7006088990 RATCHET LOCK LEVER, MALE M 8X25 20
511 1 141151340 Washer 10
512 1 6110080245 CUP SQUARE NECK SCREW M 8X50 VERZ. 10
513 1 7006028653 RATCHET LOCK LEVER, FEMALE 19
514 1 6110000624 CUP SQUARE NECK SCREW M 6X45 VERZ. 10
516 1 7000025458 STARKNOB NUT RD40/M 6 (DIN 934) VERZINKT 12
517 1 6172091014 Fillister head screw 10
518 1 7006072385 Clamping lever 18
520 1 6103031271 HEXAGON HEAD SCREW M 8X30 VERZ. 10
521 1 141131010 Hexagonal nut 10
522 1 6172015687 CROSS REC'D PAN HEAD TAP.SCREW 10
523 1 141150130 Washer 10
524 1 6103001178 Hex head screw 10
525 1 141113330 Hexagon head screw 12
526 1 6209110995 Flange nut 10
527 1 141150020 Washer 10
528 1 6202002305 HEXAGON NUT, PREV. TORQUE TYPE 10
529 1 141131020 Square nut 12
530 1 6103001151 Hex head screw 10
531 1 6241125058 Knurled nut 12
532 1 6110000608 CUP SQUARE NECK SCREW 10
7000 1 1010633008 HARDWARE BAG QUERWAGEN /ET 44
7027 1 1383211685 FRAME SUPPORT EXTRUSION 1300 MM 47
7037 1 1382638740 BRACKET BL2,99X157X108 HINTEN 23

10/19/14 3/3


http://www.tcpdf.org

